Tenaris

Tubos de Acero de Meéxico, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
(52) 229 989 1100 tel

Customer / Cliente:

MILL TEST CERTIFICATE

Number / Nimero

15030401 1/4

Page / Pagina:

Dae/Diz:_Aug 03, 2015

(52) 229 989 1600 fax

PLESA ANAHUACY CIAS. S.A.DEC.V.

Custormer’s Order / Orden Cliente - ltem N°®

Customer's Reference/Referencia del cliente

Manufacturer’s Works Order N!
_|235402/01

® / Confirmacidn de Venta

Manufacture Pracess / Process de fabricacion.

Product Type / Tipc de producto.

Surface '/ Superficie.

SEAMLESS HOT ROLLED LINE PIFE SEAMIESS _|VARNISHED |
LAMINADO EN CALTENTE SIN COSTURA CONDUCCION . IBARNIZADO -
Standard or Specification / Normas o especificaciones. AP1SL ED4S Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
B/X42-1245/1L.290 PSL1 LISO CORTE RECTQ
Dimensions / Dimensiones. Schedule 7 Cadula Length / Longitud. Quantity / Cantidad. 156 Poslpz Norminal Weight / Peso Nominal
132 X 0.179 INCH 080 19.70 /2130 FT' 2.17 LB/FT ] :
133.40 X 4.50 MM 6.00 f 6.50 MTS 3.24 KG/M
{ TENSILE TEST / ENSAYOS DE TENSION |
Specimen Condftion Specimen dimensions Test Y.5. U.T.5. Y.5.
Condidién de la probeta Dimensianes de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
HeatN® |Sample N® Ls Type Size Area Temp. K KG/MM2 u.TS. Alargamiento
Colada N° |Muestra N° Tipo | Or Tamario Seccidn de
ensayo  JRequitedRequeride  JRequired/Requerida Req.
TMin: [Tlin: Max, % in 2 inches
ThMax: Thax: Min.:
LMin: LMin: obt.
mm mm2 °C jlMax L Max: %
744106 B4408/L B Ss L 4,74 X 33,41 426.90 RT 356 26 0.68 30.00
750388 A9475/1, B Ss L .80 X 33.41 43140 RT 35.7 331 0.67 3100
Ls: Location of the sample / Loailizad6n de ja muestra B: Bady/ Cuerpo Ss, Strip spedmen / Rectangular Ort: Orlentation / OrlentadSn
RT: Room Temp '} " EUL: Extension Under Load Method UTS: tAtimate Tenshe Strength 7 Reskstenicla
Obt Obtained 7 Obtenido ¥5.: Yield Strength / Fuencia Livin: Longitudinal Mitimum / Mihimo Lohgitudinal
Thin: Minkmenn / Minimo Tn | Thiac Transverse Madmum / Midmo Transversal Min: Minimum / Minkmo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N® | Sample N® Bend Test
Colada N°{ Muestra N° Ensayo de Curvado
744106 | B4409/L GOOD F BUENO
750388 | A9475/L GOOD 1 BUENO

This certificate is issued by a computerized system and it s valid with electronic signature  ©n il onginal certificaie the trade-mark green colored
‘Teraris® is stamped. n case the awner of the original certificate would release a copy of 1, hre must attest 1is conformity to the original que taking

fupon Wimself the responsibility for any unlawful o not altowed wse. Any alteration andior falsfication will be subjevied to the law,

Esie certificado se emite mediante sistema compuianzado y es validada con fima electrénica  El ~enificade oniginal posge impreso el loga
Tenars color verde. En caso de que el poseedor del ceruiicada. entregue una copia, deberd garaitizar la conformidact con el otiginal hadiéndose

respansable por cualquier uso degal o indebudo Cualquier aheraadn yis fakificacion estard sur(a 2 la ley

DICA 77740
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»
Tubos de Acero de México, 5.A.
Tena rls Carret. México Veracruz Km 433,7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel
(52) 229 989 1600 fax

M"_L TEST CE RTIFICATE Number / Nimere Page / Pigina:
15030401 2/4
Darte/ Dia: A_ug 03, 2015

Customer / Cliente: PLESA ANAHUACY CIAS. 5.A. DEC.V. Customer’s Order / Orden Cliente - ltem N°® Customer’s Reference/Referencia del chente  |Manufacturer’s Works Order N® / Confirmacion de Venta
235402/01
Mznufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie,
SEAMLESS HOT ROLLED [LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. APISL ED45 Steel Grade / Grado de acero. Ends f Extremos.  PLATN END
B/X42-1245/1.290 PSL1 LISO CORTE RECTC
Dimensions / Dimensiones. Schedule / Céduia Length / Longitud. Quantity / Cantidad. 156 Poe/pz Nominal Weight / Paso Nominat
1.32 X 0.179 INCH 080 19.70/ 2130 FT 2.17 LB/FT
33.40 X 4.50 MM £.00/ 6.50 MTS 3.24 KG/M
CHEMICAL COMPOSITION / COMPOSICION QUIMICA
- pa— —
Composition % 7 Cemposicion %
C Mn Si Cr Mo 5 P Ni v Cu Nb Ti
o FTLE]

Heat H Max
Colada Min
Sample N P Max
Muestra N° Min
744106 H 17 91 24 9 6 2 13 | 180 2 170 i 3

B4409/L P 16 91 25 10 1 4 13 | 170 P 180 1 1

B4410/L P 16 9 7 g [1 2 g 160 3 176 2 i
750388 H 17 2P 26 9 E 1 10 | 140 1 170 1 3

A9475/L P 17 9} 27 10 & 3 10 ]| 140 2 160 1 2

A9476/L P 17 90 27 10 6 3 | 140 2 170 1 2

I H: Heat/ Colada V: Product/ Producto MEC Midmum /7 Midmo “Min: Minkmum 7 Minimo ‘{

SUPPLEMENTARY INFORMATION / INFORMAGION SUPLEMENTARIA

MANUFACTURED BY TENARLS SILCOTUB

Standard: APISL  Year 2012 Revision Ed Revision yoai 45th

Standard: ASTM A 53-12 Year 2012

Standard: ASTM A 106 Year 2013

Seandard: ASME 5A 53 Year: 2013

Standard: ASME SA 106  Year: 2013

Standard: NACE MRO1735 Year: 2003

NONDESTRUCTIVE TEST-EDDY CURRENT ACC TO ASTM E 309, HOLE DIAMETER

This certificate is issued by a computerized wsient an ii i vahd vith elecionic sgnaqie On she onginal C2Rficaie the trade-mark green cotored Este certificado se emite mediante sistema compuiarizado ; ¢s validado con firma electronica  El cerbicada onginal posee impreso el logo
“Tenans™ is stamped. In case the owaer of the aqinal ceraficaie would releate 4 gopy of 1L he Musi sesi i Gonfoimity to the original ane Laking Tenaris color verde, En caso de que el poseedor del certificado enwegue una cepia, deberd garanuzar la comommidad con el enginal hagendose
upon himself the respansibility fur any uniawiul of noi allowed vse Any alterauon andrty falsificavor will be subjected to the law. responsable par cualguier uso ilegal o indebida Cualquier alteraadni yo falsificacin estara sujeca a latey
DICA 777 40




= Tenaris

Customer / Cliente:

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel

FLESA ANAHUACY CIAS.S.A.DEC.V.

MILL TEST CERTIFICATE

Number / Niimero

15030401 3/4

Page / Pdgina:

(52) 229 989 1600 fax

Date f Dia: Aug 0'3, 2015

Customer’s Order / Crden Cliente - [tem N°

Customer’s Reference/Referencia del cliente

Manufacturer's Works Qrder N° / Confirmacién de Venta

235402/01
Manufacture Process / Proceso de fabricacion. TProduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS 'VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|Standard or Specification / Normas o especificaciones. API 5L ED4S Steel Grade / Grado de acero, Erds / Extremos. PLAIN END
BX42-1245/L.290 P5L1 LISO CORTE RECTO
Dimensions / Dimensiones. Schedule /7 Cédula Length / Longitud. Quantity / Cantidad. 156 Pealpz Nominal Weight / Peso Nominal
132X 0,179 INCH 080 19.70 /2130 FT' 117 LB/FT
133.40 X 4.50 MM 6.00/ 6.50 MTS 3.24 KG/M

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

1.1 MM MAX. WITHOUT QBJECTIONS

SUPERFICIAL HARDINESS (Max: 235.0):

HEAT SAMPLE 5C LS SCALE VALl
744106 B4409%/L AM B HRW  157.0
750388 AS475/L AM B HBW 1540

SC: SPECIMEN CONDITION
AM: AS MANUFACTURED
LS: LOCATION OF SAMPLE
B: BODY

VAL: VALUE

TAMSA REF: 662605

VAL3
156.0
154.0

NONDESTRUCTIVE TEST - EMI ACC. TO ASTM E 570: WITHOUT OBJECTIONS
AFTER EMI INSPECTION, UNTESTED ENDS HAVE BEEN CUT OFF

MATERIAL ACCORDING TQ ASTM/ASME 11 PART. D TAB Y1
MATERIAL ACCORDING TO NACE MR 01-75

VISUAL AND DIMENSIONAL CONTR{OL HAS BEEN CARRIED OUT WITH SATISFACTORY RESULT
STEEL IS FULLY KILLED AND PRODUCED BY ELECTRIC FURNACE TO A FINE GRAIN PRACTICE
THE PRODUCT SUPPLIED IS IN COMPLIANCE WITH THE REQUIREMENTS OF THE ORDER.

HYDROSTATIC TEST MPA 205 ( 5 SECONDS ), SATISFACTORY

[This certificate is isswed by a computenzed sysiem and i{ 15 valid with electrenic signature On the cniginal cedificale the trade-mark green colored
“Tenans* is slamped. In case the owner of the enginal certificate would refease a copy of i, he musi attest 1is confermity to the original one iaking

upon himself the responsibility for any uniawtful or not allowed use. Any alteration andfey falsificalior it be subjected to the law.

Este certificado se emite riediante sistema computanzado y es validane con firma elecirdnica £l certificado argmal posee impreso el logo
Tenarss color verde. En caso de que el poseedor del ceriicado eniregue una copia, debera garantiar ka conformaiad <on el original haciéndose

responsable par cualguier uso flegal o indebido Cualquier alteragan y/o falsficaden estard sujeta ala ley

DICA 777 040
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T e Tubos de Acero de México, S.A.
_ na rls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
{52) 229 989 1600 fax

MILL TEST CERTIF'CATE Number / Néimero Page / Pigina:
15030401 4/4

Date / Dia: Aug 03, 2015

Custemer / Cliente: PLESA ANAHUACY CIAS.S.A.DECYV. ICustomer's Order / Crden Ciiente - ltemn N° Customer’s Reference/Referencia del diente  [Manufacturer’s Works Order N° / Confirmacion de Venta
235402/01
Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
ILAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADOQ
Standard or Specification / Normas o especificaciones. API 5L ED45 5teel Grade / Grado de acero. Ends / Extremos. PLAIN END
|B/X42-L245/L290 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Schedule 7 Cédula Length / Longitud. Quantity / Cantidad. 156 Pes/pz Neominai Weight # Peso Nominal
1.32 X 0.179 INCH 080 19.70 /2130 FT 2.17 LB/FT
33.40 X 4.50 MM 6.00 / £.50 MTS 3.24KG"_M
Por @l presente certificamos que el material agui descrito ha sido fabricado, muestreade, ensayada e inspeccionado de aarerdo

This is to certify that the product described here has been manufactured, sampled, tested, and inspecied in accordance with purchaser order
a Jps requisitos de su orden de compra. Este certificado no es, ni puede ser usado, come una decfaradion de origen,

requirements. This certificate is not a dedaration of origin nor may it be used as a dedaration of origin.
TENARIS QUALITY DEP

72
R FIz‘ION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACIéN DE CALIDAD

IALTTY CERTTFIC AT10~N DEFT

DEPTO. DE CERTIFICACIIN DE CALIiAD
MARTHA ISABEL ALFONSECA CHORA ANGEL CESAR ALEMAN GIL.

Este certificado se emite mediante sistema crmpuiaazado y es validade con firma elecirénica.  El certificada original posee impresa el lago
‘ 0

 This certiticate is issued by a computerized system and it i valid with electronic signature. On the original certificate the trade-mark green colored
“Tenaris” is stamped. In case the owner of the criginal certificate would release a copy of it, he must attest its corformity to the original ane taking Tenaris coler verde. En caso de que el poseedor del cerihcado eniregie una copia, deberd garantizar la conformidad con el original hadéndese
responsable por cualquier uso ilegal o indeindo Cualguie: ahetaadn plo falsificacikin estars sujeta a fa ley.
DICA 777040

upon himself the responsibility for any unlawful or not allowed use. Any alteration andror falsification will be subjected toe the law.,




